
 

 
 

300 Ledgewood Place 
Suite 305 

Rockland, MA 02370 
 
September 12, 2022 
 
Thomas Buell 
Division Administrator, Monitoring and Remediation Division 
Department of Environment and Energy 
P.O. Box 98922 
Lincoln, NE 68922 
 
SUBJECT:   Submittal of the Remedial Action Plan,  
    AltEn Facility Response Group VCP Project, Mead, Nebraska 
FACILITY ID:  84069 
PROGRAM ID:  PCS/RAP 36‐336‐4975 
 
Dear Mr. Buell: 
 
On behalf of the AltEn Facility Response Group, enclosed is the Remedial Action Plan, Voluntary Cleanup 

Program, Remedial Media 1 – Lagoon Water, AltEn Site, Mead, Nebraska, under the Nebraska Voluntary 
Cleanup Program. In addition, this document has been posted on the Project ShareFile Site and provided 
[...]
• Treatment processes necessary for achieving direct discharge requirements 
for pesticides, ammonia, nitrate, and biochemical oxygen demand (BOD). 

• Preliminary capital cost for improvements. 

• Preliminary operational unit cost and cost contingencies. 

• Lagoon water treatment and disposal strategy based on cost, technical 
challenges, potential consequences, and schedule. 



 

 

• Contracting strategy that provides the ability to obtain competitive pricing, 
operational efficiency, and less uncertainty regarding cost and schedule. 

1.2 BACKGROUND  

Approximately 14 MG of water from Northwest (NW), Northeast (NE) and SE Lagoons at 

the closed AltEn ethanol facility in Mead, Nebraska were treated on an emergency basis 

from April to September 2021. Treatment was implemented as a component of the removal 

of water from the lagoons to maintain freeboard in accordance with Nebraska Department 

of Energy and Environment (NDEE) requirements. The treated water was originally stored 

in above ground temporary tanks and then was subsequently relocated to the West Cell of 

the New Treated Water Ponds in March 2022. Approximately 9 MG of this treated water 

was land applied in April 2022. 

 

The 2021 water treatment utilized the AltEn WTP, supplemented by a temporary skid-

mounted solids filtration and GAC system provided by Clean Harbors Environmental 

Services (CHES). The primary treatment was the removal of pesticides with GAC to allow 

land application of treated water. To reduce solids impact on GAC effectiveness, solids 

removal was incorporated through a combination of chemical addition, clarifiers, and 

filters.  

 

Two alternatives exist for disposing of wastewater at the site1. The first is the land 

application of treated wastewater on farm fields near the site, providing water and nutrients 

(e.g., ammonia) to these fields. The second is the direct discharge of treated water to an 

NPDES permitted outfall. Preliminary discharge requirements provided by NDEE include 

BOD, total suspended solids (TSS), ammonia, nitrate as nitrogen and pesticides. The 

preliminary permit limits also include requirements for monitoring pH and periodic whole 

effluent toxicity (WET) testing.  

 

 
1 Deep well injection was investigated as a potential alternative for disposal of water. The possible advantage 
was thought to be the elimination of treatment cost.  NewFields has recommended that this alternative not be 
pursued further. There are no data indicating that subsurface conditions are suitable for injection of untreated 
or treated water, either in the sedimentary layers or in the Precambrian basement. The evidence that does 
exist is universally unfavorable. Further pursuit of this alternative would require the investment of $2.5 to 
$5.0 million in investigative borings to depths well in excess of 2,000 feet with no evidence that the results 
would be favorable.    



 

 

The existing treatment process removes pesticides sufficient for land application. However, 

operational experience during the 2021 treatment period revealed opportunities to improve 

efficiency and reduce cost. The opportunities for improvement are summarized as follows: 
 

• Solids removal is inefficient and requires both considerable underflow blowdown 
from the clarifier and significant backwash volume of clean water through filters. 

• Underflow blowdown is discharged into the SE Lagoon, resulting in recycling of 
solids and a steady increase in the solid content of lagoon water. 

• Excessive solids accumulation in the GAC beds reduces treatment efficiency, 
which translates to a higher GAC change-out frequency. 

• Organic carbon (measured as total organic carbon or TOC), which is expected to 
consist mainly of ethanol, may be preferentially adsorbing to and consuming GAC 
at a high rate and warrant treatment to reduce organic carbon concentrations prior 
to GAC if cost-effective to do so. 

• The capability of GAC to remove the pesticides to concentrations required for 
direct discharge is unknown, as treated water testing results obtained during the 
emergency treatment period had detection limits for the pesticides greater than the 
preliminary direct discharge limits provided by NDEE. 
 

Data acquired during this study will provide information to specify treatment facility 

modifications and evaluate costs for treatment to land application and to direct discharge 

performance limits. This information in turn will provide the basis for FRG selection of a 

cost-effective combination of disposal, timing of implementation, and water treatment 

contracting approach. Additionally, the data collected will provide information for BACT 

discussions with the NDEE. Disposal will likely be either all land application or a 

combination of land application and direct discharge. Additional treatment systems will 

likely be required for direct discharge to comply with discharge limits for BOD and 

ammonia. 

 

To reduce costly investments in new equipment or upgrades to the current WTP, the 

original AltEn water treatment equipment will be utilized to the extent practical and cost-

effective. 

 



 

 

1.3 TESTING OVERVIEW 

A general process flow diagram (PFD) of the current WTP, including the CHES skid-

mounted system, is provided below as Figure 1. Sampling locations for characterization 

and/or treatability testing are shown in yellow for future reference in this workplan. 

Figure 1 – Process Flow Block Diagram and Sampling Locations 

Color code:  Brown- Alten primary solids removal; Gray-Alten pesticide and ammonia system; Blue- 
CHES skid-mounted system; Yellow – sampling locations 

 

Land application is a viable disposal method and the existing WTP has been proven to be 

able to achieve the required discharge limits for this method. Direct discharge of treated 

water may also be needed, which will require additional treatment for BOD and ammonia. 

As such, treatability studies will also be performed as part of the pilot program to refine 

the recently completed Ammonia Treatability Study and evaluate whether aerobic 

biodegradation can reduce BOD concentrations to the direct discharge limits. 

 



 

 

The Water Treatment Pilot Program will evaluate the WTP performance at three different 

effluent production flow rates, which include 150, 180, and 210 gallons per minute (gpm). 

The range of flow rates was selected based on CHES’ operating experience during 2021 to 

capture the potential upper and lower operating flow range. The upper range is limited by 

The WTP’s hydraulic capacity.  

Samples of lagoon water will also be collected from each of the three lagoons as part of 

the pilot program. Each sample will be placed into dedicated 1,000-gallon tanks for 

characterizing water within the three lagoons. A summary of the three (3) tanks, their 

contents and what parameters will be analyzed for are presented below on Figure 2. 

Treatability testing will also be performed for settling (Jar Tests) from water in Tank 3 (SE 

Lagoon).  

 

Additional samples will be collected from three locations within the WTP at the mid-flow 

rate of 180 gpm, and each sample will be placed into its own dedicated 1000-gallon tank. 

These samples will be collected before and after carbon treatment for BOD treatability 

testing, after carbon treatment for supplemental ammonia treatability testing, and from 

Sump 8 for clarifier underflow dewatering treatability testing (see Figure 2). 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

Figure 2- Temporary storage tanks for composite samples 

 

 
 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

2.0 DATA ACQUISITION OBJECTIVES 
 

As indicated previously, the existing WTP can treat water for land application where 

ammonia content is desirable and BOD content is not relevant. Currently, whether the 

current treatment plant can treat water to the proposed NDEE preliminary direct discharge 

limits for pesticides, TSS, and pH is unknown. However, it is known that the existing WTP 

cannot treat wastewater for BOD, ammonia, nitrates, and ethanol. 

The objectives for the pilot study analysis are broken down into the following elements, 

which are further summarized in this section: 

 

• Pesticides Removal, 

• Solids Removal and Management, 

• BOD Removal, 

• Ethanol Removal, 

• Ammonia Removal, 

• Nitrates Removal, and 

• pH Compliance. 

2.1 PESTICIDES REMOVAL 

Currently, a robust treatment system for pesticides removal is part of the current WTP in 

the form of the current GAC system. Many technologies can effectively remove pesticides 

from water2 and include the following: 

• Biological – extended aeration, anaerobic processes, RBCs, batch reactors, 
trickling filters. 

• Physical – adsorption, distillation, filtration, steam stripping, sedimentation, 
membrane technologies. 

 
2 Removal of pesticides from water and wastewater: Chemical, physical and biological treatment approaches, 
2020, Iman A.Saleh, Nabil Zouari, Mohammad A. Al-Ghouti. 



 

 

• Chemical – oxidation, precipitation, coagulation, flocculation, hydrolysis, 
neutralization, dissolved air flotation (DAF), electrochemical, solvent extraction, 
ion exchange. 

Any of the above technologies for pesticides removal would require extensive testing in 

the context of the other operations needed for other constituents. Carbon adsorption has 

already been proven to be effective in removing pesticides from the lagoon water, is widely 

recognized in the industry as being effective for removing pesticides from water, and is 

less operationally intensive than most other potentially applicable technologies. For these 

reasons, optimization of the current GAC system is the recommended option to be pursued 

and evaluated as part of this pilot program.  

The intent of data acquisition for GAC is to assess the effectiveness of both stages of the 

current system under three operational flow rates, with the intent of developing the range 

of treatment achieved for varying the hydraulic loading rates to the GAC vessels and 

carbon contact time. Data on pesticide concentrations in the lagoon water will be obtained 

for a) the plant influent, b) after the 1st GAC treatment step, and c) for the plant effluent 

(after the 2nd GAC treatment step). This data will be used to assess the level of treatment 

from both GAC steps to determine: 1) whether the carbon treatment system can be scaled 

back while still meeting potential discharge or land application limits, and 2) whether the 

current full process is deficient in treating pesticides to the preliminary NDEE discharge 

standards, leading to approaching the NDEE for alternative treatment standards based on 

what is achievable by carbon adsorption.  

2.2 SOLIDS REMOVAL AND MANAGEMENT 

For solids management, the current treatment system is comprised of two (2) clarifier steps 

and a series of sand and bag filters (see Figure 1). These filters were implemented in an ad-

hoc manner principally to protect the two (2) GAC systems from excessive TSS loading. 

The current system has specific operational difficulties, including the use of a pumping 

system from the initial chemical addition step to the clarifier which may break down the 

floc, the inability to effectively manage the production of coagulated floc, the removal of 

the solids, and the removal of fine suspended solids after clarification. The underflow from 

the clarifier systems is in the 1% to 4% solids range. The actual capability of chemical 

flocculation and the clarifier has not been characterized with sufficient data. In addition, 

the characteristics of the solid content relative to additional thickening and dewatering 



 

 

options, such as a Geotube® or mechanical dewatering is unknown. These unknowns 

coupled with the current practice of returning the underflow to the SE Lagoon results in 

inefficient continual recycling of the solids. 

 

The purpose of the analysis for solids is to provide an assessment of the existing solids 

contact clarifier and the effectiveness of the subsequent filters and clarifiers, which can be 

compared to a replacement system involving a new chemical mixing system, a lamella 

clarifier, and a multi-media filtration system. Clarifier underflow samples will be collected 

for bench-scale testing using Geotubes and mechanical dewatering to evaluate their ability 

to dewater the sludge so that it can be managed more cost-effectively than how it is 

currently managed by returning it to the SE Lagoon. 

During this study, the following assessments will be made: 

• TSS removal efficiency in the solids contact clarifier under three different 
operational flow rates (i.e., 150, 180, and 210 gpm). 

• TSS removal efficiency in operational units prior to the first GAC system. 

• Overall TSS removal efficiency in the WTP effluent. 

• Solids concentrations in the clarifier underflow, used for solids treatability. 

• Treatability tests on coagulants and polymer effectiveness (jar tests). 

• Geotube® and mechanical dewatering treatability tests on clarifier underflow. 
 
The data obtained can then be compared to removal efficiency data provided by vendors 

for new mixing, clarifier, and filter systems and an assessment can be made whether 

replacing the current system with a new system is warranted from a removal efficiency, 

cost, and timeliness perspective. Treatability studies for clarification and filtration by 

vendors of new equipment may be considered. Also, the data will be used for attempting 

to provide minor modifications that could be made while leaving the existing WTP in 

operation. Sludge dewatering will require additional investment considering there is no 

equipment currently in place to manage the sludge. 

 

The evaluation will be based on a comparison of the technical merits of the current system 

verses a new system, the cost comparison based on current operational costs verses 



 

 

operational costs and capital costs for an upgraded process, and the lead times for obtaining 

equipment (currently 12 months in some cases). 

 

2.3 BOD AND ETHANOL REMOVAL 

The existing WTP currently has no means to treat the water for BOD or ethanol. An 

assessment of BOD/ethanol concentrations at different points in the current process is 

necessary to understand the extent BOD or ethanol varies through the individual processes, 

as BOD is a component of the NDEE preliminary direct discharge standards and ethanol 

may be a significant component of BOD. Aerobic biological treatment is the most common 

and likely feasible option for treatment of these constituents. 

For this pilot program, an assessment of the effects of the current system on BOD and 

ethanol will be made with sampling at three (3) operational flow rates (i.e., 150, 180 and 

210 gpm) at two locations in the WTP existing plant (see Figure 1):   B – after the initial 

TSS removal systems but before the first GAC treatment step; and F – the final WTP 

effluent. Treatability testing will be performed on both the pre-carbon adsorption and 

effluent water at the midrange flow rate (180 gpm) to assess the effectiveness of aerobic 

biological treatment via aeration for BOD and ethanol before and after pesticides removal. 

This is proposed to assess whether the presence of pesticides in the water is detrimental to 

biological BOD treatment. 

This treatability testing will be used to evaluate whether treatment for BOD and ethanol is 

technically possible using biological means and in supporting decisions on moving towards 

more extensive analysis or rather moving to approaching the NDEE for a waiver of 

requirements for BOD and ethanol. 

2.4 AMMONIA REMOVAL 

Like BOD and ethanol, the existing WTP currently has no means to treat the water for 

ammonia. However, an assessment of the effects of the current WTP is needed for the 

purposes of developing loading information for subsequent treatment. Air stripping was 